Motor Parts

. SE-MO001-80
/SE-M001-LO

SP-M022-00

SE-M002-50/SE-MO0Z-LO————
SP-M008-00 SP-M006-00
- 1 L—a
— @
e © @Q
= 85
e Y )
o SP-M020-00
7--- ____7___.,---" -»
- -
A X
SP-BCO1-00 —+ - @ ol
: SP-M016-00 081222.05 SP-M012-00
T 5§1-M001-00
SP-M013-00 SE-M004-00

06019019 . ——

Motor V1.0
Copyright 22021 ePropulsion All Rights Reserved

No |Part no. Description Qty.
\ SE-M001-SO  |Evo Motor Main Part Shortshaft w/o Propeller 1 Set
\ SE-M001-L0 Evo Motor Main Part Longshaft w/o Propeller 1 Set

SE-M002-S0 |Evo Motor Base Assy. Shortshaft 1 Set
SE-MO002-L0 Evo Motor Base Assy. Longshaft 1 Set
1 SE-M003-S0 Evo Power Cable Short 1 Set
SE-MO003-L0 Evo Power Cable Long 1 Set
SP-M004-00 Power Cable Connector Cap 1
5 SP-BC01-00 Plus Motor Cover 1
(D[01-0104-10 Hex Socket Round Head Screw M4X10 2
3 06-0190-19 O Ring ©90x1.9 2
SP-MO006-00 |Plus Rotor Assy. 1 Set
4 [(|sp-M007-00  [Plus Rotor 1 Set
(®]07-0260-01 Deep Groove Ball Bearing 600177 1
SP-MO008-00 |Driver Cooling Block Set 1 Set
(®[01-0104-12 Hex Socket Round Head Screw M4X12 8
(®|01-0905-12 Hexalobular Socket Countersunk Head Screw M5X12 1
5 [(®|sP-M009-00 Rotor Axial Limit Ring 1
@ 07-0352-00 Double-Row Angular Contact Ball Bearing 520022 1
(®|sP-M010-00  |Driver Cooling Block 1
@ SP-M021-00 Bearing Lock Ring 1
6 SP-M016-00 Three-phase Line Pass Line Sleeve 1
7 08-1222-05 Qil Seal TC12X22X5 2
SP-M014-01 Oil Seal Cover Set V1.0 1 Set
8 @ SP-M015-00 Oil Seal Cover 1
SP-M015-01 Oil Seal Cover V1.0
(2|01-0404-08 Phillip Pan Head Screw M4X8 4
SP-M013-00 |[SPIRIT 1.0 Plus Motor Anode 1 Set
9 [([03-0304-00  [Spring Washer M4 1
@ 01-0104-10 Hex Socket Round Head Screw M4X10 1
SE-MO004-00 |Evo Driver Assy. Evo 1 Set
@ 01-0103-10 Hex Socket Round Head Screw M3X10 4
10 @ 01-0103-05 Hex Socket Round Head Screw M3X5 5
(®)|SE-M005-00  [Evo Driver 1
SP-M019-00 Plus Driver Silicone Thermal Pad 1
11 SP-M020-00 Power Cable Pass line Rubber Part 1
S1-M001-00 |[SPIRIT 1.0 Propeller 1 Set
(D]02-0110-00  [Hex Locknut M10 1
12 [(®]03-0510-00  |Disc Washer M10 1
(®[04-0103-25  [Pin ®3X25 1
@ 03-0210-20 Plain Washer M10X20X2.0 1
SP-M012-00 |[SPIRIT 1.0 Plus Shaft Anode 1 Set
13 [(0]03-0305-00  |Spring Washer M5 1
@ 01-0105-12 Hex Socket Round Head Screw M5X12 1
14 SP-M022-00 Stream Deflector Rubber Upper 1
15 SP-M023-00 Stream Deflector Upper Lock 1




Battery Parts

No |Part no. Description Qty.
1 SP-B001-00 |Plus Discharge Connector Assy. 1 Set
S1-B002-03 |Discharge Connector Cap 1
SP-B002-00 |Plus Discharge Connector 1 Set
2 SP-B011-00 [BMS Flat Cable (Plus) 1 Set
3 SP-B003-00 |Plus Charge Connector Assy. 1 Set
S1-B001-03 [Charge Connector Cap 1
SP-B004-00 |Plus Charge Connector 1 Set
4 S1-B004-00 [Battery Top Case Assy. 1 Set
S1-B005-00 |Battery Lock Assy. 1 Set
S1-B003-00 [Charge Indicator Assy. 1 Set
5 SP-B005-00 |Plus BMS Assy. 1 Set
@ 01-1504-10 |[Phillip Truss Head Tapping Screw M4X10 4
6 SP-B006-00 (Plus Battery Cell Assy. 1 Set
7 S1-B009-01 |Battery Sealing Ring 1 Set
8 S1-B010-00 |Battery Bottom Case Assy. 1 Set
@ 01-1504-16 |[Phillip Truss Head Tapping Screw M4X16 24

SP-B001-00

SPIRIT Battery Plus V1.0

Copyright @ ePropulsion. All Rights Reserved

SP-B003-00

S1-B004-00

SP-B005-00

SP-B006-00

S1-B009-01

S$1-B010-00




Tiller Handle Parts

No |Part no. Description Qty.
\ SE-BB00-00 |Battery Base Assy. Evo 1 Set
1 SE-BB01-00 |[Battery Base Left Evo 1

SE-BB02-00 |Battery Base Right Assy. Evo 1 Set
5 @ 01-0104-35 |Hex Socket Round Head Screw M4X35 2
(2)[01-0706-08  [Set Screw M6x8 1
@ 01-0106-25 |Hex Socket Round Head Screw M6X25 2
3 SE-BB03-00 |Evo Tiller Shaft 1
SE-BB04-00 |Communication Module Assy. Evo 1 Set
@ SE-BB10-00 |Communication Module Cover Assy. Evo 1
(Z|SE-BB05-00 |Evo Communication Transfer Board 1
4 @ 01-3400-01 |Phillip Pan Head Washer Flat Tail Tapping Screw M2.6X6 1
(4]06-0165-15 |O Ring ®65x1.5 1
@ SE-BB07-00 |Communication Module Sealing Cover Evo 1
(6)|SE-BB06-00 [Screw Plug M5 1
5 01-1503-12 [Phillip Truss Head Tapping Screw M3X12 1
6 SE-BB08-00 |Evo Steering Lock Pin 1

SE-BB03-00

SE-BB01-00

SE-BB04-00

Battery Base V1.0

Copyright © ePropulsion. All Rights Reservesed
SE-BB08-00




Remote Kit Parts

No [Part no. Description Qty.
SE-R901-00 Steering Tube Assy. Evo 1
(1[SE-R902-00 Steering Tube Bracket Left Evo 1
(2)[SE-R903-00 Steering Tube Bracket Right Evo 1
1 (3)[01-0104-12 Hex Socket Round Head Screw M4X12 4
(4)[03-0304-00 Spring Washer M4 4
(5)]03-0204-07 __[Plain Washer M4X7X1.0 4
(6)[SE-R904-00 Steering Tube Evo 1
(D]SE-R905-00 Link Arm Evo 1
2 SE-R906-00 Remote Cover Assy. Evo 1

3 SE-R910-00 M8 Butterfly Nut Assy. Evo 2 Set
4 03-0208-A1 Plain Washer M8X16X1.6 4

5 NE-TB01-00 Steering Tube Nut Right 1 Set
6 NE-TB02-00 Steering Tube Nut Left 1

SE-R906-00

03-0208-A1
SE-R910-00

SE-R901-00——

Remote Kit V1.0 =~
Copyright ©2021 ePropulsion All Rights Reserved

Al
|
|
|
|
|

:“— 03-0208-A1
&——— SE-R910-00




[ransom Bracket Parts

No |Part no. Description Qty. $1-TB01-00
\ SE-TB04-00 Transom Clamp 1 Set
1 SE-TB05-00 Bracket Clamp Left Assy. Evo 1 Set
S1-TB11-00 Bracket Rotational Axis Assy. 1 Set S1-1811-00 S1-TB09-00
2 |@® |02-0106-00 Hex Locknut M6 2 SE-TB05-00
(2) |03-0706-00 Hard Nylon Washer M6 2 o
5 |__|S1-TB04-00 Trim Pin & Pull Ring Assy. 1 Set S1-TBA1-00 =
(1) [S1-TB08-01 Pull Ring for Beaching Pin ®20 1 S1-TRO4-00 ) ¥ 1)
S1-TB09-00 Steering Resistance Block Assy. 1 Set -
4 (1) [S1-TB09-01 Resistance Block Base 1 =
(2 |S1-TB09-02 Resistance Block Cover 1
(3 |01-0304-16 Phillip Pan Head Tapping Screw M4X16 2
5 | S1-TB01-00 Clamp Front Cover Assy. 1 Set
(1) |01-0105-16 Hex Socket Round Head Screw M5X16 4
S1-TBA1-00 Clamp Main Part Assy. 1 Set
@ |s1-1B02-01 Rotational Axis Bushing 2
@) |S1-TB02-02 Rotary Fastener 2
3 [S1-TB02-05 SPIRIT 1.0 Clamp Base Anode 1 Set S1°TB10-00
01-0504-10 Phillip Countersunk Head Screw M4X10 2
S1-TB06-00 Trim Assy. 1 Set
6 4 | S1-TB06-Al Trim Limiting Stopper Assy. 1 Set
S1-TB0B-01 Trim Limiting Stopper 1 SE-TB01-00 SE-TB06-00
05-0205-00 E-Shaped Circlip 5
S1-TB06-02 Trim Stopper Slide Shaft 1
S1-TB06-03 Pressure Spring for Trim Limiting Stopper 1
S1-TB06-04 Anti-Vibration Pressure Spring 1
03-0104-08 Nylon Washer M4X8X1 2
02-0104-00 Hex Locknut M4 1
SE-TB06-00 Bracket Clamp Right Assy. Evo 1 Set
. [1]s1-TB03-A1 Clamp Tightening Handle Assy. 1 Set Transom Bracket V1.0
a| S1-TBO3-05 Clamp Tlghtemhg Handle 1 Copyright ® ePropulsion All Rights Reserved
bl 04-0204-25 Rolled Spring Pin ®4X25 1
S1-TB10-00 Bracket Fixing Axis Assy. 1 Set
8 |1 |02-0104-00 Hex Locknut M4 4
(2) |03-0704-00 Hard Nylon Washer M4 4
9 SE-TB07-00 Product Label Evo 1
10 SE-TB01-00 SPIRIT 1.0 Evo Clamp Anode Evo 1 Set




Accessories

NO. PART NO. DESCRIPTION QTY.
SP-C001-00 SPIRIT 1.0 Plus Charger 1 Set
(O |s1-C001-01 Power Cable for Charger-EU 1
1 (2)|S1-C001-02 Power Cable for Charger-US 1
(3)|s1-C001-03 Power Cable for Charger-EN 1
(4)|s1-C001-04 Power Cable for Charger-AU 1
(5)|S1-C001-05 Power Cable for Charger-CN 1
SP-CMO01-00 Plus Power Cable Maintenance Set 1 Set
5 O |SP-CM02-00 Plus Power Cable Maintenance Connector 1
(@ |s1-Ccm01-04 Heating Shrinking Tube ®4.0 2
(3 |s1-CM01-03 Heating Shrinking Tube ®2.0 4
3 S1-CM02-00 Power Cable Locked Nut (Maintenance) 1 Set
@ |SP-M012-00 SPIRIT 1.0 Plus Shaft Anode 1 Set
(2) |SP-M013-00 SPIRIT 1.0 Plus Motor Anode 1 Set
(3) |SE-TB01-00 SPIRIT 1.0 Evo Clamp Anode 1 Set
4 SE-TB02-00 SPIRIT 1.0 Evo Clamp Anode Left 1
SE-TB03-00 SPIRIT 1.0 Evo Clamp Anode Right 1
01-0504-10 Phillip Countersunk Head Screw M4X10 2
(4) |S1-TB02-05 SPIRIT 1.0 Clamp Base Anode 1 Set
5 00-0601-09 SPIRIT 1.0 Plus Extension Power Cable 2m 1
6 S1-CM06-00 SPIRIT Battery Information Reading Cable 1
7 P1-AC03-EO Evo_Bootloader Downloader 1 Set
8 S1-JG01-00 Jig for Removing Rotor Bearing 1
9 P1-]JG01-00 Jig for Removing Propeller 1
10 SP-PDO01-00 Plus Driver Board Program Downloader 1
11 SE-BB13-00 Tiller Shaft Lanyard Evo 1
12 S1-BA00-00 Spirit Battery Activator 1




	Motor
	Battery
	Battery Base
	Remote Kit
	Transom Bracket
	Accessories配件

